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Sample Description :
Style/Item No. :
Color :
Sample Receiving Date :
Testing Period :

============================================================================================

Test Result(s) :

Test Report No. : CY/2008/50218 Date : 2008/05/28 Page : 1 of 3

2008/05/19 TO 2008/05/28

NATURE
2008/05/19

CHI MEI CORPORATION
59-1 SAN CHIA, JEN TE TAINAN COUNTY, TAIWAN

ACRYLONYTRILE-BUTADIENE-STYRENE COPOLYMER

*CY/2008/50218*

The following sample(s) was/were submitted and identified by/on behalf of the client as :

POLYLAC® PA-757

Please refer to next page(s).
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Test Result(s)

PART NAME NO.1 :

Result
No.1

The extractives from
acrylonitrile copolymers and
resins

--- Determination of the
extractives from acrylonitrile
copolymers and resins materials
conform to US Food and Drug
Administration requirements.

--- --- ---

Acrylonitrile monomer
extraction (D.I.-Water, 120℉,
30mins)

mg/in2 As per CFR Title 21, Pt 181.32. - 0.0019 0.003

Acrylonitrile monomer
extraction (8% ethanol, 120℉,
30mins)

mg/in2 As per CFR Title 21, Pt 181.32. - 0.0026 0.003

Acrylonitrile monomer
extraction (n-Heptane, 120℉,
30mins)

mg/in2 As per CFR Title 21, Pt 181.32. - 0.0006 0.003

Acrylonitrile monomer
extraction (3% Acetic acid,
120℉, 30mins)

mg/in2 As per CFR Title 21, Pt 181.32. - 0.0019 0.003

59-1 SAN CHIA, JEN TE TAINAN COUNTY, TAIWAN
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Unit

Note： 1. mg/kg = ppm
2. n.d. = Not Detected

Method

3. MDL = Method Detection Limit

Test Item (s):

PASS
WHITE PLASTIC PLLETS (NATURE)

LimitMDL

4. "---" = Not Conducted
5. " - " = Not Regulated
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** End of Report **
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